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CLIENT :  OSLEK FLOORING PTY LTD                            TEST NUMBER  : 7-598895-JV
          5 SILVER GROVE                                    ISSUE DATE   : 11/08/2014
          NUNAWADING VIC 3131                               PRINT DATE   : 11/08/2014

SAMPLE DESCRIPTION  Clients Ref: "European Oak"
                    Engineered European Oak Flooring
                    Nominal Thickness: 15mm
                    Colour: Oak

  AS/NZS 4586:2013   Slip Resistance Classification of New Pedestrian
  APPENDIX A         Surface Materials
                     Wet Pendulum Test Method

                                         Specimen Number
                               1      2      3      4      5      SRV
  British Pendulum Number     48     44     48     47     48      47

  Classification:   P4

  Sampling and direction of test:  Sampling conducted by client.
  Preparation: Washed with water and pH neutral detergent, rinsed with water,
               then dried.

  Fixed/Unfixed:    Unfixed
  Air Temperature:  20degC
  Test Equipment:   Munroe Stanley Skid Resistaance Tester (Pendulum)
                    Serial Number: 0320
  Slider Rubber:    Slider 96 Batch No. 54, prepared on a P400 and 3um
                    lapping film

  These results apply only to the specimens tested and it is recommended that
  before selection of flooring or paving materials the effect of service
  conditions, including maintenance and wear on their slip resistance,
  be checked.

  Tested by ATTAR
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